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HIGH LID GAZZGRILL 

ASSEMBLY INSTRUCTIONS 
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Assembly 

 

WARNING: Whilst every effort has made during manufacture to remove any sharp edge, you should handle 

all components with care to avoid accidental injury. 

Tools required: Either a Philips crosshead or flat-bladed screwdriver and either a spanner (we have supplied a 

multifunction spanner) or a pair pliers. 

 

NOTICE: Make sure all the plastic protection ripped off before assembling! 

 

PART LIST 
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ASSEMBLY 

 

1. Dis assemble the lid’s left and right stopper of the gazzgrill.  

Take off the screw from the hinge of the lid 

 

 

 

 

 

2. Take off the original lid of the gazzgrill. 
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3. Use the hooks to place the gazzgrill in and out of the trolley. 

 

 

 

 

 

4. Install the windshield onto the firebox. 

Place the left panel ( 3x screw type M6 ) 
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Place the right panel (3x screw type M6 ) 

 

Place the backside panel ( 6x screw type M5) 

 

 

5. Place the high lid onto the windshield and tight up. ( 2x screw type M6). 
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6. Install the warming rack. 

 

 

 

 

7. The high lid is installed for use. 
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It is recommended to use protective gloves (eg oven gloves) when handling particularly hot components. 

 

CLEANING AND CARE 

CAUTION: All cleaning and maintenance should be carried out when the barbecue is cool and with the 

fuel supply turned OFF at the gas cylinder. 

CLEANING 

“Burning off” the barbecue after every use (for approx 15 minutes) will keep excessive food residue to a 

minimum. 

Outside surface 

Use mild detergent or baking soda and hot water solution. Non-abrasive scouring powder can be used on 

persistent stains, then rinse with water. 

If the inside surface of the barbecue lid has the appearance of peeling paint, baked on grease build-up has 

turned to carbon and is flaking off. Clean thoroughly with strong hot soapy water solution. Rinse with water 

and allow to completely dry. NEVER USE OVEN CLEANER. 

 


